SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectr
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 698.68191 MHz -58.77 dBm -45.77 dB 30.000 MHz 815.000 MHz 100.000 kHz B807.74238 MHz -58.74 dBm -45.74 dB
860,000 MHz 1.000 GHz 100.000 kHz 920.62937 MHz =57.75 dBm -44,75 dB 860,000 MHz 1,000 GHz 100.000 kHz 925.24476 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50587 GHz -42.33 dBm -29.33 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50587 GHz -42.80 dBm -29.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.26 dBm -29.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -42,29 dBm -29.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41615 GHz -43.24 dBm -30.24 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41865 GHz -43,08 dém -30.08 d&
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Highest Channel / QPSK

Highest Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 756.74288 MHz -58.74 dBm -45.74 dB 30.000 MHz 815.000 MHz 100.000 kHz B807.35007 MHz -58.67 dBém -45.67 dB
860,000 MHz 1.000 GHz 100.000 kHz 960.20979 MHz -57.53 dBm -44,53 dB 860,000 MHz 1,000 GHz 100.000 kHz 949, 16084 MHz -57.54 dBm -44,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53937 GHz -42.25 dBm -29.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53937 GHz -43.08 dBm -30.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85977 GHz -42.36 dBm -29.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85027 GHz -42,20 dBm -29.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85754 GHz -43.20 dBm -30.29 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -43,35 dBém -30.35 di
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 10 JAN 2018 01:47:38

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B803.03473 MHz -58.63 dBm -45.63 dB 30.000 MHz 815.000 MHz 100.000 kHz 663.37456 MHz -58.54 dBm -45.54 dB
860,000 MHz 1.000 GHz 100.000 kHz 871.39860 MHz -57.69 dBm -44,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 873.77622 MHz -57.90 dBm -44,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47338 GHz -43.69 dBm -30.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47338 GHz -43.91 dBm -30.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84877 GHz -42.26 dBm -29.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42,00 dBm -29.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85754 GHz -43,38 dBm -30.38 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85704 GHz -42,76 dBém -29.76 d&
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectri
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B801.46552 MHz -58.51 dBm -45.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 747.71989 MHz -58.60 dBm -45,60 dB
860,000 MHz 1.000 GHz 100.000 kHz 927.90210 MHz -57.58 dBm -44,58 dB 860,000 MHz 1,000 GHz 100.000 kHz 920.62937 MHz -57.71 dBm -44,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50337 GHz -42.48 dBm -29.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50337 GHz -43.29 dBm -30.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.17210 GHz -42.02 dBm -29.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85027 GHz -42,26 dBm -29.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85604 GHz -43,35 dBm -30.35 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.42264 GHz -43.28 dBm -30.28 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 10.JAN 2018 01:59:09

Spectrum u%;" Spec ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B6B82.59745 MHz -58.76 dBm -45.76 dB 30.000 MHz 815.000 MHz 100.000 kHz 726.14318 MHz -58.61 dBm -45.61 dB
860,000 MHz 1.000 GHz 100.000 kHz 881.18881 MHz =-57.77 dBm -44,77 dB 860,000 MHz 1,000 GHz 100.000 kHz 888.04196 MHz -57.69 dBm -44,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53337 GHz -42.28 dBm -29.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53337 GHz -42.73 dBm -29.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.22210 GHz -42.05 dBm -29.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85277 GHz -42,35 dBm -29.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85054 GHz -43.20 dBm -30.29 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.38715 GHz -43 .49 dBm -30,49 d&
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 706.13568 MHz -58.61 dBm -45.61 dB 30.000 MHz 815.000 MHz 100.000 kHz 802.25012 MHz -58.62 dBm -45.,62 dB
860,000 MHz 1.000 GHz 100.000 kHz 933.35664 MHz -57.84 dBm -44,84 dB 860,000 MHz 1,000 GHz 100.000 kHz 900.62937 MHz -57.63 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47438 GHz -43.60 dBm -30.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47388 GHz -44.95 dBm -31.95dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -42,22 dBm -29,22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85277 GHz -42,31 dBm -29,31 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85904 GHz -43.06 dBm -30.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41565 GHz -43,15 dBm -30.15 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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30.000 MHz 815.000 MHz 100.000 kHz 677.10520 MHz -58.61 dBm -45.61 dB 30.000 MHz 815.000 MHz 100.000 kHz 745.36607 MHz -58.72 dBm -45.72 dB
860,000 MHz 1.000 GHz 100.000 kHz 947.62238 MHz -57.36 dBm -44,36 dB 860,000 MHz 1,000 GHz 100.000 kHz 920.34965 MHz -57.68 dBm -44,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -42.79 dBm -29.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49638 GHz -43.76 dBm -30.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -42.14 dBm -29.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -42,18 dBm -29.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86353 GHz -43.,13 dBm -30.13 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85704 GHz -43,18 dBm -30.18 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 753.21214 MHz -58.62 dBm -45.62 dB 30.000 MHz 815.000 MHz 100.000 kHz 688.87431 MHz -58.68 dBém -45,68 dB
860,000 MHz 1.000 GHz 100.000 kHz 920.06993 MHz -57.81 dBm -44,81 dB 860,000 MHz 1,000 GHz 100.000 kHz B805.17483 MHz -57.88 dBm -44,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51937 GHz -41.53 dBm -28.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51887 GHz -42.56 dBm -29.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42.04 dBm -29.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42,12 dBm -29.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85604 GHz -43.00 dBm -30.00 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86203 GHz -43.16 dBm -30.16 d&
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saronas. FCC RF Test Report

Report No. : FG7N0405B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0087
40 Normal Voltage 0.0094
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0079
-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0018
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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s=amranas. FCC RF Test Report Report No. : FG7N0405B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.94 4.38 461 5.39
Middle CH 3.97 4.41 4.55 5.39 PASS
Highest CH 414 4.43 4.75 5.45
SPORTON INTERNATIONAL INC. Page Number : A7-1 of 30
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s=amranas. FCC RF Test Report Report No. : FG7N0405B

LTE Band 7 / 20MHz / QPSK
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7 / 20MHz / 16QAM
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saronas. FCC RF Test Report

Report No. : FG7N0405B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 493 | 497 | 973 | 991 | 14.18 | 14.36 | 20.14 | 20.18
Middle CH - - - - 5.00 | 495 | 9.89 | 9.69 | 14.60  14.57 | 20.22 | 20.46
Highest CH - - - - 484 | 493 | 975 | 9.87 | 14.60 @ 14.42 | 20.38 | 20.26
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.03 dBm) ™M1[1] 14.22 dBm)
2.50220000 GHz 2.50187100 GHz
20 20
nd 26.00 dB ™I nde 26.00 dB
w0 ™ A B, ,‘ﬂ“u”\../\l 4.925000000 MHz 0d I A e AW BU A 4.965000000 MHZ|
4'[ Q factor | 508.1] I q factor | 503.9
od J | 0d }
7/ Y S 4
~1od ’i -0 d + “
r \ / \
20 dam A M ey 20 A : Torr
A e i SN et I A
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,5022 GHz 15.03 dam nd8 down 4.925 MHz ML 2.501871 GHz 14,22 dBm nd8 down 4,965 MHZ
T 1 2,500052 GHz -11.24 dam nd8 26.00 dB TL L 2,499993 GHz -12.09 dam n 26,00 d8
T2 1 2,504978 GHz -10.73 dém Q factor SOB. 1 T2 1 2.504958 GHz -11.62 d8m Q factor 503.9

L I ]

Date: 10.JAN 2018 10:15:31

L U ]

DCate: 10.44M 2018 10:15:41

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.60 dBm)
2.5 2.59358100 GHz
= i4 ndB 26.00 dB @ nd 26.00 dB
_ e P s 5 Ao - P 51
. Fo gl Bim i \ 4.995000000 MHZ 04 r PR e 4:945000000 MHz
Q factor | 507.1] Q factor | 512.3
04 | 04
!
10 d - -10 di
/ 4
d Y A 20 - L NV
e ) g‘\r Yo il
g
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2533052 GHz 14.36 dam nd8 down 4.995 MHz ML 2.533581 GHz 14.60 dBm nd8 down 4.945 MHZ
T 1 2,532493 GHz -11.67 dam nd8 26.00 dB TL L 2.532532 GHz -11.42 dam nd8 26.00 dB
T2 1 2,537488 GHz -11.54 ddm Q factor 507.1 T2 1 2.537478 GHz -11.13 dém Q factor 512.3
—
L U J wa L JU J

Date: 10.JAN 2018 10:22:35

DCate: 10.4AMN.2018 10:22.45

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.87 dBm| mili] 13.15 dBm|
2.56843900 GHz 2.56700000 GHZ,
20 V,.E# 26.00 dB| 2 ndg 26.00 dB|
104 I e e L Skl LA e, 4.835000000 MHz wd A S Frndror e By sy 4.925000000 MHz|
T Q factor 531.2 T Q factor 521.2
LE 0 t
1 |
q o o / 1
-10 y -10 I g
20 d - 20 di I \""v
T 2!

" RN ST el T P
iy NP s P LA vind o e 1
30 - 4 =
-40d -40 d
50 df -50 di
60 df -60 de
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result

ML 1 2,568439 GHz 14.87 dBm ndB down 4.635 MHz ML 2,567 GHz 13.15 dBm ndB down 4,925 MHz
TL 1 2,565112 GHz -10.99 dam nds 26.00 dB TL L 2.865002 GHz -12.94 dam nds 26.00 d&
T2 1 2,569943 GHz -10.86 dém Q factor 5312 T2 1 2.560928 GHz -13.10 dBm Q factor 521.2

L 1 ) ]

Date: 10.J4N.2018 10:25:01

L )i ]

Cate: 10.J4N.2018 10:25:11

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

L I

J

Date: 10.JAN 2018 10:32:05

&3 pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.68 dBm) ™M1[1] 15.51 dBm)
2.5065980 GHZ| 2.5081770 GHz
20 M1 20
N ~ MdB ~ 26.00 dB ndB 26.00 dB
. e e aaliandl e traein il RO SYN 0.730000000 MH . T DA AN PatVaer AV A 0.910000000 MH;]
] Q factor 3 257.6 7 Q factor 258.1
o d { il 0 d {
T 1
10 df ¥ l‘\' -10 o
—y s VA SN 20 o
PR = I P AL e & o SR
J A e
-30 -30
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,506598 GHz 16.68 dBm ndB_down 9.73 MHz ML 2.508177 GHz 15.51 dsm ndB_down 9,91 MHZ
TL 1 2,500125 GHz -9.65 dBm nd8 26.00 dB TL L 2.500045 GHz -10.30 dBm n 26.00 dB
T2 1 2,509855 GHz -9.43 dBm Q factor 257.6 T2 1 2.509955 GHz -10.13 dém Q factor 253.1

L U

Cate: 10.4AM.2018 10:32:15

J

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.12 dBm| ™Il 16.26 dBm|
. 2.5925020 GHZ| . 2.5355000 GHz
20 - 20 -
x. ndB 26.00 dB . X__ ndb 26.00 dB
04 U 9.890000000 MHZ, 104 e e adt M s N e 9.690000000 MHZ|
I Q factor 256.1 Q factor \ 261.7
s o / |
,} i 12
04 104 ¥ :
g 1§ / \
20 d . . - 204 =V
o - v Senatanav RN g = s LA
-a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,532502 GHz 16.12 dBm ndB_down 9.89 MHz ML 2,5355 GHz 16.26 dBm ndB_down 9,69 MHZ
TL 1 2,530005 GHz -9.68 dBm ndd 26.00 dB TL L 2.530205 GHz -9.63 dBm ndd 26.00 dB
T2 1 2,539895 GHz 7 dom qQ factor 256.1 T2 1 2.539895 GHz -9.77 dBm qQ factor 261.7
L U J wa L JU J L]
Date: 10.JAN.2018 10:39:08 Date: 10.JAM.2018 10:39.18
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.49 dBm| 16.23 dBm|
5 2.5665780 GHZ| 2.5674780 GHz
e - 26.00 dB & - i 26.00 dB
104 o N 0.750000000 MHz 104 ot et ‘it 9.870000000 MHz|
263.2 7 260.1
/ /
od od 1
T 1
BUE! 7 -10d ¢
\ / \
20 df — - — — 20 df —
b v P R PN A% o PEwY P Ny
) -0
-40d -40 d
50 df -50 di
60 df -60 o
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,566573 GHz 16,43 dBm ndB down 9.75 MHz ML 2.567478 GHz 16.23 dBm ndB down 9,57 MHz
TL 1 2,560165 GHz -10.03 dam nds 26.00 d8 TL L 2.560065 GHz -9.63 dBm nds 26.00 d&
T2 1 2, 569915 GHz -9.98 dBm  factor 263.2 T2 1 2.560935 GHz -9.62 dBm  factor 260.1

L )

J

Date: 10.J4N.2018 10.41:35

L )i

Cate: 10.J4N.2018 10.41.45

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

L I ]

Date: 10.JAN 2018 10:48:39

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.87 dBm) ™M1[1] 14.66 dBm)
2.5099580 GHz 2.5089690 GHZ]
= 26.00 dB @ ki nd 26.00 dB
.y . Pen s . s
10d T POVl e i Rt b A 14.176000000 MHZz 104 g ' A B A 14.356000000 MHZ
T Q factor \ 1771 & Q factor 174.8
ad I | od ! T
1] 1 12
-10 *E -10 d =
/ / \

PP, e e = e 20 d YTy o N T
WY S W B e S,
E e

40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result

ML f 2.509958 GHz 15.87 dam nd8 down 14.176 MHz ML 2508969 GHz 14.66 dBm nd8 down 14,356 MHz
T 1 2,500397 GHz -10.29 dBm nd8 26.00 dB TL L 2.500427 GHz -11.18 dam n 26.00 dB
T2 1 2,514573 GHz -10.92 dém Q factor 177.1 T2 1 2.514783 GHz -11.26 d8m Q factor 174.8

L U ]

DCate: 10.44M.2018 10.48.48

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 36 dBm)| ™M1[1] 14.27 dBm)
2.5998610 GHZ| 2.5398310 GHz
= ndB 26.00 dB @ T ndB 26.00 dB
04 o L B A 14.595000000 MHZz 0d A e AR Ay 14.565000000 MHZ
| Q factor 173.6) I Q factor 1 174.0)
od l\ 0d L
/ b { |
-10 - . -10 df Y
/ §
/ \ / \
N h W 20d AN o
A e, n_pn g i APV
- -3t
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,533861 GHz 15.35 dBm ndB_down 14,595 NMHz ML 2.533831 GHz 14.27 dBm ndB_down 14,565 MHZ
TL 1 2,527687 GHz -10.51 dbm ndd 26.00 dB TL L 2.527607 GHz -12.05 dbm nd8 26.00 dB
T2 1 2542283 GHz -10.74 dBm Q factor 173.6 T2 1 2.542373 GHz -11.58 dam Q factor 174.0
—
L U J wa L JU J

Date: 10.JAN 2018 10:55:42

Date: 10.JAM.2018 10.55:52

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

L ) ]

Date: 10.J4N.2018 10:56:09

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.27 dBm| mili] 24 dBm
2.5600120 GHZ| 2.5630690 GHz
e 'y ndB 26.00 dB| & ,‘ ndB 26.00 dB|
i ik i AVad ! VAL 595 S |
04 At el e BT A 14.595000000 MHz 104 ol ay Sy \_B-«Lﬁ_‘_,\_nw_\ 14.416000000 MHz
] Q factor 175.4 i Q factor 177.8
0 di N o 7
10 d \ 10 di ‘
l\ {
20 d = Ao 20 d A i
s v N, SUATAe WA ’ s
a0 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.560012 GHz 15.27 dBm ndB down 14.555 MHz ML 2.563060 GHz 14.24 dBm ndB down 14,416 MHz
TL 1 2855277 GHz -10.14 dBém ndé 26.00 dB TL 1 2.555277 GHz -11.38 dém ndé 26.00 d8
T2 1 2,569873 GHz -10.59 dém Q factor 175.4 T2 1 2.560893 GHz -11.84 dBm Q factor 177.8

L )i ] -

Cate: 10.J4N.2018 10:58:19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.25 dBm) ™M1[1] 17.61 dBm)
11 2.5137160 GHz v 2. 0 GHz
20 20
~ ————— TN 26.00 dB . X = nde 26.00 dB
o Bu TN 20140000000 MHZ| 04 e s 20180000000 MHz
7 Q factor 124.8 7 Q factor 124.2
od 0 d ‘
™1 !
-1 d L 10 di
3 - 7
z0d —aSs e 20 gim= o’ =N
ST =
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.513716 GHz 18.25 dBm nd@ down 20.14 MH2 M1 2.505365 GHz 17.61 dBm nd@ down 20,18 MHZ
T 1 2,49993 GHz -7.47 dBm nd8 26.00 dB TL L 2,49997 GHz -8.53 dBm n 26,00 d8
T2 1 2,52007 GHz -7.60 dBm Q factor 124.8 T2 1 2.52015 GHz -8.68 dBm Q factor 124.2

L I ]

Date: 10.JAN 2018 11:05:13

\ ) J [

DCate: 10.4AM.2018 11.05:23

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.59 dBm) ™M1[1] 17.04 dBm)
2.5268480 GHZ| Ml 2.5269680 GHz
20 20
e N S 26.00 dB I~ e 26.00 dB
104 B N 20.220000000 MHz| 10 4 ™ 20.460000000 MHZ|
, Q factor \ 125.0 Q factor \ 123.5
/ \ \
od / | od
1 }L
10 df ; -10 o
— RN P .
20 BT — = = - T ——
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,526848 GHz 17.59 dBm nd@ down 20.22 MHz M1 2.526968 GHz 17.84 dBm nd@ down 20,46 MHZ
TL 1 2,52489 GHz -8.38 dBm nd8 26.00 dB TL L 2.52481 GHz -6.43 dBm nd8 26.00 dB
T2 1 2,54511 GHz -8.39 dBm Q factor 125.0 T2 1 2.54527 GHz -7.68 dBm Q factor 123.5

L I ]

Date: 10.JAN 2018 11:12:16

L U ]

DCate: 10.44M.2018 11.12.26

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.04 dBm| mili] 17.44 dBm|
2.5571230 GHZ| 2.5565230 GHz
e A L . 26.00 dB 20 — 26.00 dB
04 7 - - 20.380000000 MHz 104 fal 20.260000000 MHz
7 125.5 ] 126.2
{ . /
od i 0z ! Tf
; o \T . P
-0 f T -10 7
I P o N o
L = 24 —
) 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2557123 GHz 18.04 dBm ndB down 20,38 MHz ML 2.556523 GHz 17.44 dBm ndB down 20,26 MHz
TL 1 2.54977 GHz -8.02 dém ndé 26.00 dB TL 1 2.54985 GHz -8.79 dém ndé 26.00 d8
T2 1 2,57015 GHz -7.63 dBm  factor 125.5 T2 1 2.57011 GHz -8.34 dBm  factor 126.2

L 1 ) ]

Date: 10.JAN.2018 11:14:43

L )i ]

Cate: 10.J4N.2018 11:14:53

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7N0405B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 45 | 447 | 901 | 899 | 13.46 | 134 | 183 | 18.22
Middle CH - - - - 448 | 448 | 9.03 | 901 | 134 | 1343 | 183 | 18.3
Highest CH - - - - 448 | 449 | 9.09 | 895 | 13.43 | 13.49 | 18.26 | 18.42
SPORTON INTERNATIONAL INC. Page Number : A7-9 of 30

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 10.JAN 2018 10:15:11

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.09 dBm) ™M1[1] 13.99 dBm)
1148100 GHz 2.50186100 GHz
20 20 T
B 3 Occ B 4.495504496 MHz ik Occ B 4.465534466 MHZ
M i i oy L L™ =
1wd . Il et =, e 's ¥ 10 d AVPY.Y
o d L 0 di y }
-10 df -10 d \
Y v
ol 5\
20 v ; 20 d - , <
. v N~ ot TAWLPY
v,ﬁk- e - e v A PPN,
-0 Bt
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501481 GHz 15.09 dam ML 2.501861 GHz 13.99 dam
T 1 2,5002522 GHz 9.15 dBm Oce Bw 4,495504496 MHz TL L 2.5002722 GHz 7.72 dBm Oce Bw 4.455534466 MHz
T2 1 25047478 GHz 8.96 dam T2 1 2.5047378 GHz 9.05 dam

L U

Date: 10.44M 2018 101521

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

L )

Date: 10.J4N.2018 10:24:41

ectrum pectrum &3
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l aBm)
2.53580900 GHz
= N 4.475524476 MHz @ w1 4476 MHz
R, e o ; N -~
w0 7 Py Ay, 0d " i
od od
|
N 10 d 5
20 d # \
. rLad RTAA S n
—~ A [V M Sy,
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,535809 GHz 15.22 dBm ML 2.53475 GHz 13.29 dBm
TL 1 2,5327622 GHz 9.47 dem Occ Bw 4.475524476 MHz TL L 2.5327722 GHz 9.12 dem Occ Bw 4.475524476 MHz
T2 1 2,5372378 GHz 9.95 dam T2 1 2.5372478 GHz 10.26 dBm
L U J wa L JU J L]
Date: 10.JAN.2018 10.22:15 Date: 10.JAN.2018 102225
Spectrum Spectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.48 dBm mili] 14.86 dBm|
2.56873900 GHz, 2.56701000 GHZ,
e , oc ;é . 4.475524476 MHz & T Oce B 4.485514486 MHz
S P I T2
0 ; el A Tk 04 § AT
| | /
0d / | ool
/ /
BUE! -10d
/ \
20 d o yra T 20 di SRy ey
o PV MRV I Rl A VaV) SRS
e ‘] A v v
a0 S
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,568739 GHz 15,48 dBm ML 2.56701 GHz 14.85 dBm
TL 1 2,5652622 GHz 10.01 dBm Occ 8w 4.475524476 MHz TL L 2.5652622 GHz 9.71 dém Occ 8w 4.485514486 MHZ
T2 1 25607378 GHz 10.39 dBm T2 1 2.5607478 GHz 8.53 dbm

L )i

Cate: 10.J4N.2018 10:24:51
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SPORTON LAB.

FCC RF Test Report Report No. : FG7N0405B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.53 dBm)| 16.00 dBm
0 ; 2.5030020 GHZ| - " 2.5044610 GHz
- Occ B £.010989011 MHz 3 £.991008991 MHz
e [ AN e e PRSP S P
10d 7 104d 7
ad / 04 f !
{ s \
10 df - -10 o i
g \
g o, - |
7 = et — 20 o 7 /) — y
v ] o ~y
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,503002 GHz 16.53 dem ML 2.504461 GHz 16.00 dBm
TL 1 2,5005245 GHz 10.61 dBm Occ Bw 9.010985011 MHz TL L 2.5005045 GHz 9.61 dBm Occ Bw 5.991008991 MHz
T2 1 2,5095355 GHz 10.64 dBm T2 1 2.5094955 GHz 9.93 dom
L U J L JU J L]
Date’ 10.JAN 2018 10:31:45 Date: 10 JAN.2018 10:31:55
ectrum =
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 16.91 dbm)| MI[1] 16.19 dBm
0 1 2.5966980 GHZ| - o 2.5363190 GHz
 RccBw 9.030969031 MHz ¥_OccBw 9.010989011 MHz
I P WAL PV ¥ L T N V2 S
10d ¥ T 104d ;i
od f L od !
! Y /
-10 de i \ -10
2 Vad " 204 .
20 dBm—f—— 7 Ty Vo 20 dam- T e
|~ L Ry VAW
30 .
-0 df -40 d
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2,536698 GHz 16.91 dBm ML 2.536310 GHz 16.19 dBm
TL 1 2,5305045 GHz 9.62 dBm Occ Bw 9.030955031 MHz TL L 2.5304845 GHz 9.43 dBm Occ Bw 9.010989011 MHz
T2 1 2,5395355 GHz 10.97 dém T2 1 2.5394955 GHz 10.22 dBm
L U J wa L JU J L]
Date’ 10.JAN 2018 10:38:48 Date: 10 JAN.2018 10:38:58
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 5.84 dBm mili] 17.69 dBm|
20 . 2.5653800 GHZ| - 2.8 1
- - - X _\(_')\\ C Bw 0.090909091 MHz| v Occ Bw . 8.951048951 MHz|
r rrfns e - - R S
10 d | 10 d ;" M “
/ / \
od T 3 od ,
\ 1
BUE! 7 } -10d /
/ \ !
20 #Bm— ot % 20 dBm— — /
i g v E A vy e R AT
-30 -30
-40d -40 d
50 df -50 di
60 df -60 de
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.56538 GHz 15.84 dBm ML 2.564361 GHz 17.69 dém
TL 1 2,5604645 GHz 10.09 dBm Occ 8w 9.090909091 MHz TL L 2.5605045 GHz 9.52 dBm Occ 8w 8.951048951 MHz
T2 1 25695554 GHz 11.66 dBm T2 1 2.5604555 GHz 10.06 dBm

L )

Date: 10.J4N.2018 10:41:15
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Cate: 10.J4N.2018 10.41.25
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.97 dBm)| 14.93 dBm)
- 2.5089090 GHz - 117060 GHz
; Bre 13.456549457 MHz 13.996603397 MHz
N BT fmey o A A2 1 - o] T2
w0 o P - bl 0d N AL n
! i ¥
4 [ \
o d \ 0 di / \
10 df f ‘I' [ 1
) / |
/ \ \
~ A ] 0% AT
"
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2508909 GHz 15.37 dam ML 2.511786 GHz 14,33 dam
T 1 2,5008167 GHz 9.69 dBm Oce Bw 13.456543457 MHz TL L 2.5008167 GHz 8.43 dBm Oce Bw 13.396603397 MHz
T2 1 2.5142732 GHz 8.75 dam T2 1 2.5142133 GHz 7.95 darm

L I ]

Date: 10.JAN 2018 10:48:19

U ]

DCate: 10.4AMN.2018 10.48:26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.16 dBm) 3.29 dBm)
- 2.5307460 GHz - 2.5396150 GHZ]
- . 13.996605397 MHz i - 13.426573427 MHz
» Y WY e W, WAVl AV VYA p 1y A rnn 2
10 : i 10 .
o | | o | ‘
I
/ | ]
10 df b -10 o
/ | /
204 — & s 20d - ~
P e \- P A
) et
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.538746 GHz 16.16 dam ML 2.539615 GHz 14,29 dBm
T 1 2,5263167 GHz 9.69 dBm Oce Bw 13.396603397 MHz TL L 2,5282867 GHz .98 dBm Oce Bw 13.426573427 MHz
T2 1 2.5417133 GHz 10.17 dam T2 1 2.5417133 GHz 9.08 dam

L I ]

Date: 10.JAN 2018 10:55:22

U ]

DCate: 10.4AN.2018 10:55:32

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.14 dBm mili] 14.77 dBm|
20 2.5636390 GHZ| - 2.5619310 GHz
- Ty OccBw 13.426573427 MHZ| o Oce Bw 13.486513487 MHz
P AL | ., T AT T2
04 -i,v" e WA BTN 104 2 A\ [) N, :
od od |
{ { \
\
-0 d ! -10 d +
! |
r ! |
20 d pe = T W I
APy e T A P S )
K
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,563639 Ghz 15.14 dBm ML 2.561631 GHz 14.77 dBm
TL 1 28557567 GHz 10.26 dBm oce Bw 13.426573427 MHz T1 1 2.5557268 GHzZ 9.67 dBm oce Bw 13.486513487 MHz
T2 1 25601833 GHz 9.12 dbm T2 1 2.5602133 GHz 8.92 dbm

L ) ]

Date: 10.J4N.2018 10:57:49

] ) [

Cate: 10.J4N.2018 10:57.59
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saronas. FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.93 dBm) ™M1[1] 17.01 dBm)
- 2.5110790 GHz - 2.5111990 GHz]
Ty AN —Dcp 18.901698302 MHz Tl T Qoelr o, 18.221778222 MHz
10d = 104 -
{ f \
) /
od 0 d \‘
/ )
10 df 1 - 10 d / l\
~/ ~ ;
2 Y N N rJ [ .
20 dam— = -20 dBp —
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.511079 GHz 18.93 dam ML 2.511199 GHz 17.81 dam
T 1 2,5009291 GHz 10.57 dBm Oce Bw 18.301638302 MHz TL L 2,500969 GHz 10.14 dBm Oce Bw 18.221776222 MHz
T2 1 2.5192308 GHz 11.66 dam T2 1 2.5191908 GHz 10.10 dam

L I ]

Date 10.JAN 2018 11:04:53

\ ) J [

Cate: 10.44M.2018 11.05:03

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.20 dBm) ™M1[1] 18.60 dBm)
- 2.5332020 GHz - 438010 GHz
: 18.301698302 MHz 18.901698302 MHz
10d : 104 .
7 7 v
! J \
od ] 0 f
-10 df /, -10 d l\\
20T = B s 20,44 — o=}
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.533202 GHz 18.20 dam ML 2.533881 GHz 18.60 dam
T 1 2,5257293 GHz 12.07 dBm Oce Bw 18.301638302 MHz TL L 2.5256492 GHz 11.12 dBm Oce Bw 18.301696302 MHz
T2 1 2544031 GHz 10.86 dam T2 1 2.5441508 GHz 10.64 dam

L it J -

Date: 10.JAN 2018 11:11:56

L U ]

Cate: 10.44M.2018 11.12.06

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.79 dBm| mili] 18.13 dBm|
20 2.5582020 GHZ| 2.5599260 GHz
S P —_e 1B.261738262 MHz Ocod, 1B.421578422 MHz
10d -
\ \
A 4\
LE at Y
iy ‘L |
. {
4 - S R _
209 - = S
Nmn
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,558202 GHz 18.79 dBm ML 2.553526 GHz 18.13 dBm
TL 1 2.5507692 GHz 11.86 dBm Oce Bw 18.261738262 MHz TL 1 2.5507692 GHz 9.71 dém Oce Bw 18.421578422 MHz
T2 1 2,569031 GHz 11.05 dBm T2 1 2.5601908 GHz 9.81 dbm

L ) ]

Date: 10.J4N.2018 11:14:23
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Cate: 10.J4N.2018 11:14:33
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIOUS LINE ABS PASS
10 dBm: ﬂ 10 dém ]
0 dm 0dém ]
-10 dBm: l \ -10 dBm ’l \_|
o0 daen | J \ [1]|[|Fzo cem I
SPURIOUS_LINE_ABS | | I
| ﬂ 30 dem
-30 dém l\ “ ’ “ l \
1 M
-40 dBm
-40 dam B
i M~ ISR | R Wl
50 dBm = o i
-50 dBm
50 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stap 2.508 GHz JIfshurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 20.29 dém -9.71 dB
2.475 GHz 2.490 GHz 1.000 MHz 249038 GHz -46.55 dBm -21.65 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -16.91 dBm -6.91 d8
2490 GHz 2.495 GHz 1.000 MHz 249174 Gz -39.02 dém -26.02 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57406 GHz -28.16 dBm -18.16 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49533 GHz -34.11 dém -21.11 dB 5575 CH= 2 576 GHe 1,000 MHz 267501 GHz 38 76 dBm 2576 dB
2.496 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 20.63 dBm -9.37 dé 2.576 GHz 2.595 GHz 1.000 MHz 2.576843 GHz -40.45 dBm -15.45 dB
T
I 1 P

Date: 10.JAN 2018 10:16:50

Date: 10.JAN 2018 10:26:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
20 chihie _EPURIOUS LINE ABS PAES 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10¢Bm
0 dém
-10 deém
o |
SPURIOUS_LINE_ABS |
30 dem Mv M
e -40 dBm L
40 dem FI u’ e
e 50 dem
~S0 dBm
-60 dBm
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.505 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56724 GHz 7.03 dbm -22.97 db
2.475 GHz 2.490 GHz 1.000 MHz 249037 GHz -43.35 dém -18.35 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -24.47 dBm -14.47 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.40408 GHz -31.19 d&m -18.19 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -20.15 dBm -10.15 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49553 GHz -37.63 dBm -24.63 dB 2.575 GHz 2.576 GHz 1,000 MHz 257505 GHz 28.92 dbm 1592 dB
2.496 GHz 2.50S GHz 100.000 kHz 2.50273 GHz 7.02 deém -22.98 d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57618 GHz -32.47 dbm -7.47 dB
\
) i )

Date: 10.JAN.2018 10:19:08

Date: 10.JAN.2018 10:28:39
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1R

B Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

Date: 10.JAN 2018 10:17:58

Date: 10.JAN 2018 10:27:29

@1 AvgPwr @1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 dhle _EPURIOUS LINE ABS pAKS 20 dblpe—bPURIOLS LINE ABS PASS
10 dem 10 cem i
il
0 dem 0 dBm J \
40 dom -10 dBm -
| ) lfpe 4 |
SPURIOUS_LINE_ABS | I J \
F30 dBm
-30 dBm “ ’ \ M
“ ‘ 40 dem-H——
-40 dBm m ’ 1 \ ﬂ* s ™" | Q\..,. "“’"&M'\._
50 dem = = ,,,.MJ—
U -60 dem
-60 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.508 GHz | |G Eaore =
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 19.35 dBm -10.65 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48083 GHz -46.75 dém -21.75 d& 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz 18,49 dBm “8.49 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49192 GHz -37.71 dém -24.71 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57387 GHz -29.05 dBm -19.05 d8
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -36.02 dBm -23.02 dB 5 575 GH= 2,576 GHz 1,000 MHz 257500 GHe 40,20 dbm ~57.20 dB
2.496 GHz 2.50S GHz 100.000 kHz 2.50036 GHz 19.54 dBm ~10.46 dB 2,576 GHz 2.595 GHz 1.000 MHz 2.57822 GHz -41.41 dbm -16.41 dBb
T
] j >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
20 chihie _EPURIOUS LINE ABS PAES 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
0 dém
-10 deém \_l
| |
SPURIOUS_LINE_ABS |
-30 dBm
M b -+0 dBm H
-40 dBm M A e
- -50 dBm
“S0 dem
-60 dBm
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56683 GHz 6.79 dBm -23.21 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -43.561 dém -18.61 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -25.88 dBm -15.88 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -31.77 dém -18.77 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57109 GHz -21.34 dBm -11.34 d8
2,455 GHz 2.496 GHz 50.000 kHz 2.49558 GHz -40.97 dBm -27.57 dB 2.575 GHz 2.576 GHz 1,000 MHz 257505 GHz 30.80 dBm 217.80 dB
2.496 GHz 2.50S GHz 100.000 kHz 2.50354 GHz £.37 dém =23.63 dB 2,576 GHz 2.595 GHz 1.000 MHz 2.57607 GHz -34.65 dbm -9.65 dBb
\
) i )
Date: 10.JAN.2018 10:20:18 Date: 10.JAN.2018 10,2048
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N0405B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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